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1 o | cusTOMER SEIF TO CUSTOMER BILL TO GRADE SHAPE SIZE
Ga GE R DAU GERDAUCORSASAPIDECY  GERDAUCORSASAPIDECY 992/572:50 Vide Flangs Beom /27X 844/ 690 X 125
_ : i EX RENAULT ESTACION HBZ2 8385 CARRETERA MEXICO CD SAHAGUN
CIUDAD DE FRAY SN LENGTH WEIGHT | emaT) 3ATCH
US-ML-PETERSBURG BERNARDING,HGO 43999 CD SAHAGUN,HGO 43990 400" 10,080 LB | 50104847/06
25801 HOFHEIMER WAY Mexico Mezico . ,
PETERSBURG, VA 23803 SALES ORDER CUSTOMER MATERIAL I SPECIFICATION / DATE or REVISION
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CUSTOMER FURCHASE ORDER NUMEER - BILL OF LADING DATE | ASTM AdfATM-L
4500737833 c 1330-0000022899 16.07.2013
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COMMENTS /| NOTES

The above fipures are certified chemical 2nd physical 1est records as contzined in the permanent racorde of sempany. This materisl, including the billets, was melted and manufactured in
the USA. CMTR complies with EN 10204 3.1,
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